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1. M EECER (2B EREEZEERE CNS 1494 - L3027 - A-1 %, /KR 307C)
No.1
%@f’é 4-5 4
St 45 4
HRadE 4-5 I
JEFEM4E 4-5 4f
et 4-5 &
CEEWAL 8 4-5 2
FERAE 4-5 4
H B 5948 4-5 4
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2. el RS
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HETEH BEfr BT A R o1
R mag/kg iﬁ\i\l\l/i 1;?;01 (RET1014F) > 16 n.d.
3. e aklls
. . SR FEEH | &R
HIHE EEfir T4 R No.1
BE
1): 4-72F 7K (CAS No.: 92-67-1) | mg/kg 30 n.d.
2): BiZEHE (CAS No.: 92-87-5) mg/kg 30 n.d.
3): 4- AP AR
(CAS No.: 95-69-2) ma/kg 47 CNS 15205-1 (FRE] 97 30 n.d.
4): 2-Z5fF (CAS No.: 91-59-8) mo/kg [5F) © DLExise At @i — 30 n.d.
5): AbEF —FHAMEEA fi g b 51 {EHI 23 (HPLC/DAD)
(CAS No.: 97-56-3) MOKG o, 30 nd
6): YR MR R
(CAS No.: 99-55-8) mg/kg 30 n.d.
7): ¥EZERE (CAS No.: 106-47-8) | mg/kg 30 n.d.

=4
No.127, Wu Kung Road, New Taipei Industrial Park, New Taipei City, Taiwan /374 # #74* & % Bl % 7 1 # 127 %L
t (886-2) 2299-3279 f (886-2) 2299-2920 WWW.tw.sgs.com
Member of SGS Group

y

FERBRPHRGG D




| TEST REPORT
Mechanical & Hardgoods Laboratory AR RE o HLN0192/2017

H #: 3 of 4

BISEE Hir B4 gletl s

(CAS o 61505.) o -

CASNo: 1017728 kg 0 | ne
.

LT v |
e

ChsNo: 119904y gl S
)

DI TEE | n

& Caso s, | O 0 | e

14): 2- IS5 A mg/kg |£:% CNS 15205-1 (2 97 30 n.d.
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(CAS ,No.: 101i_14_4)" mg/kg I;lé?;é&@ﬂ{é;ﬂﬂ%%(HPLC/DAD) 30 n.d.
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18): #EEHZEHE (CAS No.: 95-53-4) | mg/kg 30 n.d.
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f&fﬁﬁf@ﬁﬁﬁ mo/kg > n.d.
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4. FiEILE LB

FHAEER | &R

HIETEH EAfr HIERTT7A FERRME No.1

B mag/kg 5 n.d.
Zadantiid mag/kg 25 n.d.
/ﬁu‘“ﬁﬁ mag/kg S CNS 4797-2 (E25 93 4F) + b 10 n.d.
st MO e g s A T B 2 nd.
AL mg/kg (ICP-AES)%?F}%. 5 n.d.
A mag/kg 5 n.d.
AR mag/kg 5 n.d.
7 A mg/kg 5 n.d.

et -
1. mg/kg = ppm ; 0.1wt% = 1000 ppm
2. n.d. = Not Detected / RAg
3. MDL = Method Detection Limit/ J5 A& HFRE{E
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